

## 检验结果汇总

样品	EPDM (闭孔) 9015			
序号	检验项目名称 (单位)	检验结果	检验方法	备注
1	拉伸强度 (Mpa)	0.44	GB/T 6344-1996	
2	拉断伸长率 (%)	316	GB/T 6344-1996	
3	压缩永久形变 (%)	/	GB/T 6669-2001	
3.1	23 °C X 72h X 25%	73.4	/	
3.2	70 °C X 24h X 25%	124.1	/	
4	热空气老化 (70 °C X 70h) 后	/	BG/T 3512-2001	
4.1	拉伸强度变化率 (%)	+22.7	BG/T 6344-1996	
4.2	拉断伸长率变化率 (%)	+3.5	BG/T 6344-1996	
5	低温弯曲 (-40 °C X 24h, 立即弯曲 180°)	无裂缝	ASTM D1056-2007	
6	耐热收缩率 (90 °C X 1h) 后 (%)	0.8	BG/T 3512-2001	
7	密度 (g/cm <sup>3</sup> )	0.13	BG/T 6343-1995	
	以下空白			